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Certificate of Test

Report Number: 3DS20250726-01
Issue Date: July 29, 2025

Last Date of Test: July 29, 2025
Test Item: NextDent 300

Serial Number: Di-319

Radio Equipment Testing

Standards

Specification Test Method

FCC 15.225:2025

RSS-210 Issue 11:2024 ANSI C63.10:2020
RSS-Gen Issue 5:2018+A1:2019+A2:2021

Guidance

KDB 174176

Notice 2020 DRS0023

Results:

Test Result FCC Sections RSS Sections ANSI C63.10 | Comments
Description Sections

Field Stregth of Pass 15.225(a)-(c) RSS-210 6.4
Fundamental B.6 (a)(i-iv)

Field Strength of Pass 15.215(d), 15.209 RSS-210 6.4
Spurious Emissions B.6 (a)(iv)
(Less Than 30
MHz)

Field Strength of Pass 15.215 (d), 15.209 RSS-210 6.5
Spurious Emissions B.6 (a)(iv)
(Greater Than 30
MHz)

The Equipment was tested in the configuration and modes of operation provided by the client. Test
levels were specified by the client within the test plan. Any additional tests not reported herein are the
responsibility of the client as the overall product compliance is the responsibility of the client.

This report may only be reproduced in its entirety. To reproduce this report in part, specific written
permission must be obtained from ElectroMagnetic Investigations.

The results presented in this test report pertain only to the test items described within this report.
Specific test descriptions can be found in the specific individual section of the test report.

Deviations to the Test Standard
No Deviations were made to the standard test methods

Approved By: Henry Benitez, President of ElectroMagnetic Investigations, LLC

vy A
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Revision History

Version | Date Issued | Description of Revision

Authorizations

FCC: The 3-meter Semi-Anechoic Chamber and Conducted Emissions facilities are fully
described in reports filed with the Federal Communications Commission. Corresponding letters of
acceptance are maintained in our files.

Industry Canada: Accepted by Industry Canada for performance of radiated emissions
measurements.

American Association of Lab Accreditations (A2LA): ElectroMagnetic Investigations is
accredited to perform the tests contained within this report to the standards listed.

® A

|ACCREDITED)
Certificate #2569.01
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Report Approved By:

A e 29JUL2025 Ryan Benitez
Signature Date Name
Report Written By:
2 29JUL2025 Henry Benitez

Signature Date Name
Testing Performed By:

Pune 29JUL 2025 Ryan Benitez
Signature Date Name
Signature Date Name
Signature Date Name
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Testing requested by:

Company Name: 3D Systems Corporation

Company Address: 26600 SW Parkway Ave., Suite 300, Dock 61
City, State Zip: Wilsonville OR 97070, USA

Test Requested By: Mufeed Yacoub

Model: NextDent 300

First Date of Test: 2025/07/15

Last Date of Test: 2025/07/29

Date Samples Received: 2025/07/15

Equipment Design Stage: Production

Equipment Condition: Good

Device Under Test Information

Device Under Test NextDent 300
Functional Description of DUT 3D Printer
I/0 Ports Ethernet

Modes of Operation

Single Radio, Sequencing

Power Supply Voltage, Frequency

120 V 60 Hz

Settings for all tests in this report

Modulation Type 13.56 MHz RFID, OOK

Protocol ISO 15693

Data Rate 26.48 kbps

Power Setting (mA) 200
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Modifications:

Fixed routing of RJ45 cable to be as intended for production units.
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Device Under Test Selection Justification

e 3D Systems Corporation certifies that the product tested is a representative
sample of units to be sold.

I, Mufeed Yacoub , representative for 3D Systems Corporation verify
that the product tested is representative of units to be sold.

(Signature)
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Field Strength of Fundamental

Test Description

The measurement of the fundamental carrier of the EUT was maximized by rotating the EUT on a
turntable, adjusting the position of the EUT and antenna in three orthogonal axes, and adjusting
the measurement antenna height and polarization as per ANSI C63.10. A calibrated active loop
antenna was maintained 1 meter above the ground plane during testing in a semi-anechoic test
chamber.

Measurements were made with the required detectors and specified on the data sheets for each
individual point using Quasi-Peak detection.

Test Measurement uncertainties (k=2):

At 3m measured with:

Loop Antenna (QkHz—30 MHZ)............oooiiiiii 15.15dB
Sample radiated emissions field strength measurement:

RF Reading from Spectrum Analyzer (dBuV) + Cable Loss Factor (dB) + Antenna Factor
(dB) — Pre-Amplifier Amplification (dB) = Final Radiated Emission Level (dBuV/m).

Measurement uncertainty is not applied to pass/fail criteria.
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Test Equipment

Description | Manufacturer | Model | Serial Last | Cal.
Number Cal. Due

Receiver Agilent E4440A | US40420326 | 2025- | 2026-

06-18 | 06-18

Loop Com-Power | AL- 10160054 2022- | 2027-

Antenna 130R 11-16 | 11-16

Software ETS- Tile N/A N/A N/A

Linsgren 7.6.0.14

Frequency Range Investigated

12-16 MHz

AC Power

120 VAC/60 Hz

Configurations Investigated

EUT door open

Modes Investigated

With RFID Tags

Without RFID Tags
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Block Diagram
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RADIATED EMISSIONS DATA SHEET Revision 11

63072021
Customer:|3D Systems Corporation Job Reference#:|3D520250714-01
Contact:|Mufeed Yacoub Date:|7/22/2025
DUT:|NextDent 300 Temperature (°C):|27
Serial Number:|Di-319 Relative Humidity (%):J30
Voltage/Freqg:|120 V' 60 Hz Barometric Pressure: |30
Tested by:|Ryan Benitez Location: |Hillsboro
Product Standards:|FCC Part 15 Subpart C Intentional Radiators
MNiA
Test Standard:|FCC 15.225
Pass Compliance 3 1

100

80 4— — - - —_ —_ - ——

60

40
]

dBuV

20

-20 lqw'\-i-TDl-ﬂr;'.. S A A At atipiararaih by W
40 }

12 125 13 13.5 14 14.5 15 155 16

COMMENTS

A | A
) . |H 1.":’ -:f;'f' .l"j/;'l_.sye' J\Jg
Tags Off; Radio 0; Unit door open; ¥ é
Freq { MHz) Peak (dBuY) OF (dBu') Faclors (dB) Destance Factos L,w l.m-ul Huretable (deg) Orientation | OF Margin (dB)
idB) (dBuVy Hexghl {em)
12.78 -16.45 -25.96 40 29.54 23°/9%cm Par GND 45.99
14.45 -14.44 -26.16 40 29.54 (F/99cm Par GND 43.98
14.63 -7.19 -26.18 40 29.54 {0/ 100cm Par GND 36.73
14.78 -7.21 -26.20 40 29.54 P/ 1(em Par GND 36.73
12.96 -16.19 -25.98 40 29.54 1579%cm | Perp EUT 45.73
13.56 -7.06 -26.05 40 84.00 293%9%m | Perp EUT 91.06
14.25 -7.14 -26.14 40 29.54 203%9%em | Perp EUT 36.68
14.63 -7.189 -7.189 -26.18 40 29.54 203°199cm Perp EUT 36.73
12.1 -16.23 -16.23 -25.88 40 29.54 131%/%%cm Par EUT 45.77
12.87 -15.74 -16.32 -25.97 40 29.54 0°/98cm Par EUT 45.86
13.56 -5.89 -5.89 -26.05 40 £4.00 (F/9%cm Par EUT 89.89
14.30) -5.98 -5.98 -26.14 40 20.54 292°9%em | Par EUT 35.52
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RADIATED EMISSIONS DATA SHEET

Revision 11

630/2021
Customer:|3D Systems Corporation Job Reference#:|3D520250714-01
Contact:|Mufeed Yacoub Date:|7/29/2025
DUT:|NextDent 300 Temperature (°C):|27
Serial Number:|Di-319 Relative Humidity (%):]30
Voltage/Freqg:|120 V 60 Hz Barometric Pressure:|30
Tested by:|Ryan Benitez Location:|Hillsboro
Product Standards:|FCC Part 15 Subpart C Intentional Radiators
MNIA
Test Standard:|FCC 15.225
Pass Compliance 3 1
100
80 {— e — — —_ —_ — —
&0
| |
s 40 |
=
]
= 20
04— R —_— — — — — ——
20 b Ll . L. . s vt b
-40
12 12.5 13 13.5 14 14.5 15 155 16
MHz

SIGNATURE

A) A
Tags On; Radio 0; Unit door open; ' é
Freg {MHz) Peak {dBuY) QF (dBuv) Factors (dB) Dstance Factor ‘“_JP L.||:|l|:|l Turatable {dex) Orientalion QF Margin (dB)
(dB} {dBuYy Herght (cm)

12.96 -16.43 -16.22 25.9% 40 29.54 158°/100 em | Par GND 45.76
13.21 -15.50 -14.43 -26.01 40 40.50 667100 cm | Par GND 54.93
13.56 -15.86 -14.47 -26.05 40 £4.00 3157100 em | Par GND 9547
13.7% -14.63 -14.17 26.08 40 40.50 3027100 em | Par GND 54.67
14.04 -15.48 -14.21 -26.11 40 29.54 112100 em | Par GND 43.75
12.71 -15.88 -15.79 -25.95 40 29.54 292°/100 em |  Par EUT 45.33
13.13 -15.45 -15.44 -26.00 40 40.50 292°/100 em | Par EUT 55.94
13.56 -14.89 -15.48 -26.05 40 84.00 292100 em | Par EUT 99.48
13.66 -15.02 -14.17 26.07 40 50.47 0°/100 em Par EUT 64.64
14.01 -14.70 -14.22 26.11 40 20.54 304%/ 100 em | Par EUT 43.76
12.77 -15.58 -16.04 -25.96 40 29.54 07100 em | Perp EUT 45.58
13.37 -15.06 -15.52 26,003 40 40.50 68%100 cm | Perp EUT 56.02
13.56 -14.85 -15.18 -26.05 40 §4.00 315°/100 em | Perp EUT EERE
14.12 -14.04 -13.60 26.12 40 29.54 293100 em | Perp EUT 43.23
14.14 -14.35 -15.04 -26.12 40 9.54 308°/100 em | Perp EUT 44,58
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RADIATED EMISSIONS DATA SHEET

Revision 11

6302021
Customer:]3D Systems Corporation Job Reference#:|3DS20250714-01
Contact:\Mufeed Yacoub Date:|7/22/2025
DUT:|NextDent 300 Temperature (°C):|27
Serial Number:|Di-319 Relative Humidity (%):{30
Voltage/Freg:]120 V 60 Hz Barometric Pressure:|30
Tested by:|Ryan Benitez Location:|Hillsboro
Product Standards:|FCC Part 15 Subpart C Intentional Radiators
NIA
Test Standard:|FCC 15.225
Pass Compliance 3 1
100
80 +— e - - —_ —_ - —
60
| 1
- 40 [
=
]
T 20
0 = — —_ —_ —_— —_— —_ —_—
00 kb MMM&&M
-40
12 125 13 13.5 14 14.5 15 155 16
MHz

. . | fﬂ;Jg
Tags Off; Radio 1; Unit door open; oy é
Freq (MHz) Peak {dBuY) QP (dBuh) Factors (dB) Prestance Factos ?l. |--II:I-I:I| ermtable deg) Urienlaion | OF Margin (dB)
idB}) {dBuV) Heght (em)
13.56 9,86 -10.74 -26.05 40 £4.00 F/102em Par GND 94.74
13.97 -10.79 -10.79 -26.10 40 40.50 293%102em | Par GND 51.29
14.20 -10.81 -10.81 -26.13 40 29.54 312%102em | Par GND 40.35
14.74 -10.88 -10.88 -26.20 40 29.54 266%102cm | Par GND 40.42
13.56 4.1 4.1 -26.05 40 §4.00 283°/102em | Perp EUT 88511
13.80 414 414 -26.08 40 40.50 112%102em | Perp EUT 44.64
14.43 4.22 4.22 -26.16 40 29.54 248°/102em | Perp EUT 33.76
14.92 -4.28 -4.28 -26.22 40 29.54 248°%102em | Perp EUT 33.82
13.56 5.15 -5.86 -26.05 40 84 (°/102em Par EUT §9.86
13.93 -5.91 -5.91 -26.1 40 40.5 52%102cm Par EUT 46.41
14.54 -5.98 -5.98 -26.17 40 29.54 293%102em | Par EUT 35.52
14.71 -6.00 -6.00 -26.19 40 29.54 316%102Zem | Par EUT 35.54
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RADIATED EMISSIONS DATA SHEET Revision 11

6302021
Customer:|3D Systems Corporation Job Reference#:| 305202507 14-01
Contact:|Mufeed Yacoub Date:|7/22/2025
DUT:|NextDent 300 Temperature (°C):|27
Serial Number:|Di-319 Relative Humidity (%):|30
Voltage/Freq:|120 \V 60 Hz Barometric Pressure: |30
Tested by:|Ryan Benitez Location:|Hillsboro
Product Standards:|FCC Part 15 Subpart C Intentional Radiators
MNIA
Test Standard:|FCC 15.225

Pass Compliance 3 1

100

80 4— —— - — —_ S — ——

&0

40 I 1 L

dBuVv

20

12 125 13 13.5 14 14.5 15 15.5 16
MHz

COMMENTS

. . | WA £ty
Tags On; Radio 1; Unit door open: r "
F (ML Peak (dEuV aF (dBuV Faci IR Destance Faclor O Limat Terntable [deg) i aF Mz R
req) | MHz) eak (dBuY) JP (dBu') actors (dB) (dB) BV Height (em) Irienialien JP Margin | )
13_56 -5_HH -5_HE -26.05 4 5400 J02102cm Perp EUT B9 84
1400 -5.93 -5.93 2611 4 4050 68 102cm Perp EUT 4643
1458 -600) -G08 -26.18 4 1954 23%102cm Perp EUT i5.54
14.70 -6.02 -6.02 -26.19 40 29.54 29071 02cm Perp EUT 35.56
13.56 -11.50 -15.61 -26.05 40 £4.00 2487 102cm Par EUT 99.61
13,54 -14.71 -14.71 -26.09 4 4050 2457 102cm Par EUT 55.21
14.16 -14.72 -14.75 -26.13 4 29.54 2927 102ecm Par EUT 44.29
14.25 -14.33 -14 64 -26.14 40 2554 112°102cm | Par EUT 44 18
13.53 -14.97 -15.45 -26.05 40 50.47 1% 102em Par GND 65.92
14.03 -14.78 -14 88 -26.11 40 25.54 118%102cm | Par GND 44.42
1440 -14.10 -14.10 -26.16 4 2954 T/ 102cm Par GND 4364
15.31 -14.17 -14.17 -26.23 40 29.54 2027 102cm Par GND 43.71
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RADIATED EMISSIONS DATA SHEET

Revision 11

COMMENTS

630/2021
Customer:|3D Systems Corporation Job Reference#:| 305202507 14-01
Contact:|Mufeed Yacoub Date:|7/22/2025
DUT:|NextDent 300 Temperature (°C):[27
Serial Number:|Di-319 Relative Humidity (%):]30
Voltage/Freq:|120 V 60 Hz Barometric Pressure:|30
Tested by:|Ryan Benitez Location:|Hillsboro
Product Standards:|FCC Part 15 Subpart C Intentional Radiators
/A
Test Standard:|FCC 15.225
Pass Compliance 3 1
100
80 1— — - —_ —_ - —
&0
| |
- 40 [
=
[
= 20
0 4= —_ — — S— S— — S—
20 ot B ety A et il st +r
40
12 12.5 13 135 14 145 15 155 16
MHz

"y #
. Fuyan Gud,
Tags Off; Radio 2; Unit door open; oy ¢
Freq {MHz) Peak {dBuY) QF {dBuY) Factors (dB) I’I_:HL L",ml L.'Il’ l_||1.|1| Turntable {deg) Pealk Margin QF Margin (dB)
{dBuV} (dBuY} Hesght (cm) (dB)
12.60 -15.56 -16.22 -25.94 40 29.54 315%102cm | Perp EUT 45.76
13.56 -4.20 -4.20 -26.05 40 £4.00 07 102cm | Perp EUT £8.20
13,58 4.24 4.24 -26.00 40 40.50 203%102em | Perp EUT 44.74
14.64 -4.34 4.34 -26.19 40 29.54 113%102em | Perp EUT 3388
13.56 -2.36 -2.36 -26.05 40 £4.00 293%102em | Par EUT H6.36
14.27 -2.45 -2.45 -26.14 40 2954 271%102em | Par EUT 31.99
14.69 -2.50 -2.50) 26.19 40 29.54 68%102em | Par EUT 32.04
15.12 -2.54 -2.54 -26.23 40 29.54 244%102em | Par EUT 32.08
12,69 -15.56 -15.56 2595 40) 29.54 1139102em | Par GND 45.1
13.7 -13.71 -13.71 -26.07 40 50,47 203%102em | Par GND 64.18
14.24 -13.78 -13.78 -26.14 40 2954 156%102em | ParGND 43.32
14.34 -13.79 -13.79 -26.15 40 29.54 687102em | Par GND 43.33
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RADIATED EMISSIONS DATA SHEET

Revision 11

6302021
Customer:|3D Systems Corporation Job Reference#:|3D520250714-01
Contact:|Mufeed Yacoub Date:|7/22/2025
DUT:|NextDent 300 Temperature (°C):|27
Serial Number:|Di-318 Relative Humidity (%):|30
Voltage/Freq:|120 V 60 Hz Barometric Pressure:|30
Tested by:|Ryan Benitez Location:|Hillsboro
Product Standards:|FCC Part 15 Subpart C Intentional Radiators
MNIA
Test Standard:|FCC 15.225
Pass Compliance 3 1
100
80 +— —— —_— —_— — — —_— —
&0
| |
5 40 [
&
= 20
0 4= e — — e — — —
_20 Lo_a e _l_’_"' L e = ik = i s ks il
40
12 13 135 14 14.5 15 155 16
MHz

. . | -*.e'J{JJ¢
Tags On; Radio 2; Unit door open; i é
Freq (MHz) Peak {dHpY) QF (dBuV) Factors (dB) Pstance Factos ‘"?J. l_m-ul hurndale {reg) Orientation | OF Margin (dB)
idB} {dBuY) Hesght {em)

12.52 -15.76 -16.05 -25.93 4l 29 .54 297%102cm Par GND 4559
13.56 -3.61 -15.27 -26.05 40 &4.00 3157 102em Par GND 9927
14.33 -14.63 -14.63 -26.15 40 19.54 258°102cm Par GND 44.17
14.55 -14.049 -14.0%9 -26.21 4l 2954 1957 102cm Par GND 43.63
13.56 -14.62 -14.62 -26.05 40 &4.00 37%102em Par EUT 95862
13.84 -14.32 -14.63 -26.09 40 40.50 68°102cm Par EUT 55.15
14.58 -13.97 -14.74 -26.18 4l 2954 1547 102cm Par EUT 4478
14.62 -13.95 -14.75 -26.18 4 2954 2817102em Par EUT 4429
13.73 -15.44 -15.57 -26.08 40 40.50 157%102em | Perp EUT 56.07
13.95 -14 56 -15.16 -26.10 4 4050 1587 102cm Perp EUT 5566
14 26 -14.77 -15.14 -26.14 4 2954 113%102em Perp EUT 4468
14.75 -14.21 -14.40) -26.20 40 29.54 248%102¢m | Perp EUT 43.94
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RADIATED EMISSIONS DATA SHEET Revision 11

613072021
Customer:]3D Systems Corporation Job Reference##:]3D520250714-01
Contact:IMufeed Yacoub Date:|7/22/2025
DUT:|NextDent 300 Temperature (°C):|27
Serial Number:|Di-319 Relative Humidity {%):]30
Voltage/Freq:]120 vV 60 Hz Barometric Pressure:|30
Tested by:|Ryan Benitez Location:|Hillsboro
Product Standards:JFCC Fart 15 Subpart C Intentional Radiators
NIA
Test Standard:|FCC 15.225
Pass Compliance 3 1
100
30 e R —_— — — — — — ]
60
| |
= 40 [
=]
@
= 20
0 }— R —_— — — — — — ]
20 i el e e T L PP
40
12 12.5 13 13.5 14 14.5 15 15.5 16
MHz
COMMENTS
. . | W Lnilin
Tags Off; Radio 3; Unit door open; o :
N meak {AEEY . § - Dustance Factor OF Lima Terntable (degd i
Freq {MHz) Feak (dBuY) QF {dBuV) Factors (dB) () (dBuV) Height (cm) Orientaton | QF Margin (dB)
13.57 -14.27 -14.496 -26.06 40 50.47 TEY 102em Par GND Hh3.43
1375 -14.00 -14.00 -26.08 40 40500 -1%102em Par GND 4500
14.22 -14.06 -14.06 -26.13 40 2954 113%102cm Par GND 43600
14.75 -14.13 -14.13 -26.20 40 2954 24937 102cm Par GND 4367
1356 -2.47 -2.90 -26.05 40 £4.00 63 102em Par EUT B6.90
14.13 -2.97 =297 -26.12 40 2954 2027 102cm Par EUT 3251
14 36 -3 00 -3.00 -26.15 40 2954 2147%102cm Par EUT 31254
14.52 -3.02 -3.02 -26.17 40 29.54 134" 102em Par EUT 32.56
13.56 -3.85 411 -26.05 40 wa 37 102em Perp EUT 2H.11
137 413 413 -26.07 40 S50.47 23%102cm Perp EUT 546
1428 -4.20 -4.20 -26.14 40 2954 158%102cm Perp EUT 3374
1456 -4.23 -4.23 -26.18 40 2954 214%102cm Perp EUT 377
EMI4019.06 Testing Report Page 18 of 41

Report_3DS20250726-01 ElectroMagnetic Investigations NextDent 300




RADIATED EMISSIONS DATA SHEET

Revision 11

COMMENTS

G6/30/2021
Customer:|3D Systems Corporation Job Reference#:]| 305202507 14-01
Contact:|Mufeed Yacoub Date:|7/22/2025
DUT:|NextDent 300 Temperature (°C):|27
Serial Number:|Di-319 Relative Humidity (%):{30
Voltage/Freq:]120 V 60 Hz Barometric Pressure:|30
Tested by:|Ryan Benitez Location:|Hillsboro
Product Standards:|FCC Part 15 Subpart C Intentional Radiatars
MiA
Test Standard:|FCC 15.225
Pass Compliance 3 1
100
80 4— —_— - - —_ —_ - ——
&0
| |
= 40 [
@
= 20
04— — L - - - - -
) R N
-20 e eSS =
-40
12 12.5 13 13.5 14 14.5 15 155 16
MHz

A ¥
. Fypan B,
Tags On; Radio 3; Unit door open; . e
Freq (MHz) | PeakidBuVy | QP (dBuV) Factors (dB) Hestance Facloe (‘_"' l"","' Turntable (degh /) - ation QF Margin (d8)
(dB} {dBuY) Heght (cm)
13.56 7.79 -14.55 -26.05 40 §4.00 | 248%102em | Perp EUT 98.55
13.99 -14.60 -14.60 -26.11 40 4050 1587/ 102em | Perp EUT 55.10
14.51 -14.50 -14.66 -26.17 40 29.54 158%102em | Perp EUT 44.20
14.87 -14.71 -14.71 -26.21 40 29.54 | 203%102cm | Perp EUT 44.25
12.90 -15.92 -15.92 -25.97 40 29.54 | 303%102cm | Par EUT 45.46
13.68 -15.13 -15.13 -26.07 40 s047 | 3077102em | parEUT 65,60
13.89 -14.74 -14.88 -26.09 40 40.50 68%/102cm | Par EUT 55.38
14.62 -14.47 -14.59 -26.18 40 29.54 158%/102cm | Par EUT 44.13
13.63 -14.72 -15.59 -26.06 40 50.47 687/102cm | Par GND 656,06
14.03 -14.58 -14.58 -26.11 40 29.54 154%/102cm | Par GND 44.12
14.08 -14.07 -14.07 -26.12 40 .54 | 2mvi02em | ParGD 43.61
14.55 -14.13 -14.13 -26.17 40 29,54 177/102em |  Par GND 43.67
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RADIATED EMISSIONS DATA SHEET

Revision 11

COMMENTS

630/2021
Customer:|3D Systems Corporation Job Reference#:|3D520250714-01
Contact:|Mufeed Yacoub Date:|7/22/2025
DUT:|NextDent 300 Temperature (°C):J27
Serial Number:|Di-319 Relative Humidity (%):]30
Voltage/Freg:|120 V 60 Hz Barometric Pressure: |30
Tested by:|Ryan Benitez Location: |Hillsboro
Product Standards:|FCC Part 15 Subpart C Intentional Radiators
NiA
Test Standard:|FCC 15.225
Pass Compliance 3 1
100
80 1— —— - - —_ —_ - ——
60
| |
s 40 [
=
@
= 20
04— — — - - - - —
20 5 i bt rrmpmtide
-40
12 125 13 13.5 14 14.5 15 155 16
MHz

SIGNATURE

4]
s Fuypan Gt
Tags Off; Radio 4; Unit door open; oy ¢
Freq {MHz) Peak {dBupY) QF {dBuy) Factors (dB) Dtance Factar LjIJ’ l_||1.|1| Turntable deg) Orienlalion QF Margin (<B)
(dB) {dBuYy Hexght fcmi)

13.56 .81 H18 -26.03 40 £4.00 1%102em | Perp EUT 4218

13.04 -4.22 -5.22 -26.10 40 40.50 68°102em | Perp EUT 43.72

14,63 531 431 -26.19 40 29.54 47%102em | Perp EUT 3785

15.00 -5.35 -8.35 -26.23 40 20.54 68°102cm | Perp EUT

13.56 640 6.73 -26.05 40 £4.00 293%102em | Par EUT 90.73

14.20 -6.81 -6.51 -26.13 40 29.54 68%/102em | Par EUT 36.35

14.66 -6.87 -6.87 -26.19 a0 29.54 68%102em | Par EUT 36.41

15.07 .91 6.91 -26.23 40 29.54 112%102em | Par EUT 36.45

1232 -15.62 -16.2 259 40 29.54 158%102em | Par GND 45.74

13.56 994 -11.13 -26.05 40 £4 3029102em | Par GND 95,13

13,04 -11.18 -11.18 -26.11 40 40.50 293%102em | Par GND S1.68

14.53 -11.25 -11.25 -26.17 40 20.54 156%102em | Par GND 40.79
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RADIATED EMISSIONS DATA SHEET

Revision 11

COMMENTS

G/30/2021
Customer:|3D Systems Corporation Job Reference#:|3D5202507 14-01
Contact:|Mufeed Yacoub Date:|7/28/2025
DUT:|NextDent 300 Temperature (°C):|27
Serial Mumber:|Di-319 Relative Humidity (%):]30
Voltage/Freq:|120 V 60 Hz Barometric Pressure: |30
Tested by:|Ryan Benitez Location: |Hillsboro
Product Standards:|FCC Part 15 Subpart C Intentional Radiators
/A
Test Standard:|FCC 15.225
Pass Compliance 3 1
100
80 4— —— - — — - ——
60
|
s 40 [
3
@
= 20
0 4— —— —_— — — —_— ——
20 Im msnarcadsh 9 . el L -
40
12 125 13 13.5 14 145 15 155 16
MHz

g L A J,E;', [
. . | I f,b"r' ol \19
Tags On; Radio 4; Unit door open; ¥ .
Freq (MHz) Peak {dBuV) QP (dBuV) Factors (dB) Destance Faclos “_”’ l""_'" Turntable (degd) o ation QF Margin (dB)
{dBj {dBuV) Hesght {cm)
12.42 -16.57 -15.48 25492 40 2054 315910 em | Par EUT 45.02
13.07 -16.10 -15.56 -26.00 40 20,54 112910 em | Par EUT 45.10
13.41 -16.16 -15.60 -26.04 40 5047 0%/ 100 em Par EUT 66.07
13.56 -15.2% -26.05 40 4,00 203% 100 em | Par EUT 9765
14.32 -13.55 1.75 -26.15 40 2954 185% 100 em |  Par EUT 4329
1234 -15.8% 16.55 2541 40 20,54 3155100 em | Perp EUT 46.09
13.05 -15.67 16.43 2549 40 20,54 158100 em | Perp EUT 4597
1356 -16.04 16.07 -26.05 40 A4.00 68100 em | Perp EUT 100.07
13.81 -14.54 9.97 -26.08 40 40,50 113% 100 cm | Perp EUT 50.47
14600 -15.26 10.07 -26.18 40 289.54 1414100 cm | Perp EUT 39.61
12.04 -15.96 16.68 2587 40 2954 20310 em | Par GND 46.22
1236 -16.23 15.68 2541 40 20,54 29100 em Par GND 4572
13.35 -14.97 15.19 -26.03 40 4050 1007/ 100 em | Par GND 55.6%
14,30 -14.07 14.82 -26.14 40 2054 2091 em | Par GND 44.36
14.73 -14.42 -14.78 -26.200 40 2954 203100 cm | Par GND 44.32
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RADIATED EMISSIONS DATA SHEET Revision 11

6/30/2021

Customer:|3D Systems Corporation

Job Reference#:|3DS20250714-01

Contact:|Mufeed Yacoub

Date:|7/22/2025

DUT:|NextDent 300

Temperature (°C):|27

Serial Number:|Di-319

Relative Humidity (%):|30

Voltage/Freq:|120 V 60 Hz

Barometric Pressure:|30

Tested by:|Ryan Benitez

Location:|Hillsboro

Product Standards:|FCC Part 15 Subpart C Intentional Radiators

N/A

Test Standard:|FCC 15.225

Pass Compliance

100

80

60

40

dBuV

20

. o " " & la;...

12 12.5 13 13.5 14
MHz

14.5

COMMENTS SIGNATURE

Tags Off; Radio 5; Unit door open; ﬁ/%ﬂ/ﬂ M
Par GND
Freq (MHz) Peak (dBuV) QP (dBuv) Factors (dB) sttmg;‘;fac(or C()gBL:i\Hj ! T\“I;:;:Ll: ((i;g‘; / Orientation | QP Margin (dB)

13.56 -5.82 -5.82 -26.05 40 84.00 68°/102cm Par GND 89.82
13.95 -5.87 -5.87 26.10 40 40.50 59°/102cm Par GND 46.37
13.95 -5.87 -5.87 26.10 40 40.50 2°/102cm Par GND 46.37
14.85 -5.98 -5.98 -26.21 40 29.54 302°/102cm | Par GND 35.52
13.19 -15.28 -16.11 -26.01 40 40.50 52°/102cm Par EUT 56.61
13.74 -2.58 -2.58 -26.08 40 40.50 68°/102cm Par EUT 43.08
14.14 -2.62 -2.62 26.12 40 29.54 165°%102cm |  Par EUT 32.16
14.66 2.69 2.69 -26.19 40 29.54 158°/102cm | Par EUT 32.23
13.56 3.79 -4.24 -26.05 40 84 -1°/102cm Perp EUT 88.24
13.98 -4.29 -4.29 26.11 40 405 245°/102cm | Perp EUT 44.79
14.21 -4.32 -4.32 -26.13 40 29.54 230°/102¢m | Perp EUT 33.86
14.63 -4.37 -4.37 26.18 40 29.54 68%/102cm | Perp EUT 33.91
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RADIATED EMISSIONS DATA SHEET

Rewvision 11

COMMENTS

6/30/2021
Customer:|3D Systems Corporation Job Reference#:|30520250714-01
Contact:|Mufesd Yacoub Date:|7/28/2025
DUT:|NextDent 300 Temperature (°C):|27
Serial Number:|Di-319 Relative Humidity (%):]30
Voltage/Freq:|120 v 60 Hz Barometric Pressure:| 30
Tested by:|Ryan Benilez Location:|Hillsboro
Product Standards:|FCC Part 15 Subpart C Intentional Radiators
MNIA
Test Standard:|FCC 15.225
Pass Compliance 3 1
100
80 — — - — —_ - ——
60
|
= 40 [
=
@
= 20
0 4= —_ — —_— S— — —_—
20 e = - I~ - bkt
40
12 125 13 135 14 145 15 155 16
MHz

SIGNATURE

A .
PN Lok,
Tags On; Radio 5; Unit door open; ¥ : L
Freq(MHz) | Peak{dBuVy | QP (dBuV) Factors (dH) Destance Factas "‘:'P l"”_”' Tumntable (deg)/} o aticn P Margin (dB)
idB) {dBuV) Heght {cm)

1244 -15.92 -15.83 -25.92 40 29.54 158°/ 100 ¢m | Par GND 45.37
13.04 -15.91 -15.90 -25.99 40 19.54 657100 cm | ParGND 45.44
13.13 -15.49 -15.47 -26.01 40 40.50 0100 em | Par GND 55.97
13.56 995 -15.51 26,05 40 §4.00 2939100 cm | Par GND 99,51
14.17 -15.18 -14.74 26,13 40 29.54 113100 em | Par GND 4478
12.39 -15.22 -16.96 2591 40 2954 239100 cm |  Par EUT 46.50
13.14 -15.42 -16.63 -26.00 40 40.50 3157100 em | Par EUT S7.15
13.56 -15.51 434 26,05 40 84.00 27100 em | Par EUT 88.34
13.97 -15.13 436 -26.10 40 40.50 181%100 em | Par EUT 44.86
14.56 -15.43 443 -26.18 A0 20.54 3154100 em | Par EUT 33.97
12.51 -15.97 -16.96 -25.93 40 29.54 293100 em | Perp EUT 46.50
13.0 -15.74 -16.31 26,00 40 2954 3067100 em | Perp EUT 4585
13.14 -15.23 -16.32 -26.00 40 40.50 2487100 em | Perp EUT 56.82
13.56 760 -14.90 -26.05 40 84.00 07100 em | Perp EUT 95,90
13.94 -15.36 -14.95 -26.11 40 40.50 3117100 em | Perp EUT 55.45
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RADIATED EMISSIONS DATA SHEET

Revision 11

COMMENTS

SIGNATURE

63072021
Customer:]3D Systems Corporation Job Reference#:|3D5202507 14-01
Contact:Mufeed Yacoub Date:|7/22/2025
DUT:|NextDent 300 Temperature (°C):|27
Serial Number:|Di-319 Relative Humidity (%):{30
Voltage/Freg:]120 V 60 Hz Barometric Pressure:|30
Tested by:|Ryan Benitez Location:|Hillsboro
Product Standards: |FCC Part 15 Subpart C Intentional Radiators
NIA
Test Standard:JFCC 15.225
Pass Compliance 3 1
100
80 4— —— - - —_ — - —
&0
| |
= 40 |
@
= 20
0 4= —_— — — —_— —_— — S—
20 1 A QL!E;QM e e
40
12 12.5 13 135 14 145 15 1565 16
MHz

A .: A
I . l.l-’ 1;:,:;!1' ﬂ:j’:'l_ﬁ.fj’\lﬁ
Tags Off; Radio 6; Unit door open; oy é
Freq (MHz) Peak (dBupY) QF (dBuY') Factors (dB) Drstance Factor “?J. l.||:.|:|l Turntable {deg) Orientation QF Margin (dB)
(dB) {dBuY) Heght (cm)
13.56 -0.96 .96 -26.05 40 B4.00 P/1i2em | Perp EUT §4.96
13.56 -0.96 .96 -26.05 40 £4.00 1%102cm | Perp EUT §4.96
14.36 -1.06 -1.06 -26.15 40 29.54 303%102em | Perp EUT 3060
14.45 -1.07 -1.07 -26.16 40 29.54 201%102em | Perp EUT 30.61
12.76 -15.36 -15.36 -25.96 40 29.54 315%102em | Par EUT 44.90
13.56 1.61 L61 -26.05 40 £4.00 299%102em | Par EUT §2.39
1448 1.50 150 -26.17 40 29.54 68%102em | Par EUT 28.04
14.95 1.44 1.44 -26.22 40 29.54 97/102cm Par EUT 28.1
125 -15.3 -16.03 -25.93 40 29.54 315%102em | Par GND 45.57
13.56 -3.03 -26.05 40 54 300°102em | Par GND §7.03
14.12 -3.10 -26.12 40 29.54 315%102cm | Par GND 32.64
14.51 -3.15 -26.17 40 29.54 75%102em | Par GND 32.69
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oy RADIATED EMISSIONS DATA SHEET Reveon

6302021
Customer:]3D Systems Corporation Job Reference#:|30S5202507 14-01
Contact:|Mufeed Yacoub Date:|7/29/2025
DUT:|NextDent 300 Temperature (°C):|27
Serial Number:|Di-318 Relative Humidity (%:):]30
VMoltage/Freq:|120 v 60 Hz Barometric Pressure:|30
Tested by:|Ryan Benitez Location:|Hillsboro
Product Standards:|FCC Part 15 Subpart C Intentional Radiators
M/A
Test Standard:JFCC 15.225
Pass Compliance 3 1
100
80 — —— — — —_ —_ — —
&0
| |
= 40 [
&
= 20
04— —— — ,'— —_ —_ — —
20 PrmT ] & ookt ST P gt S PRy rl o
-40
12 12.58 13 135 14 14.5 15 15.5 16
MHz

COMMENTS

S % beiley
Tags On; Radio 6; Unit door open; S ‘
Freq (MHz) | Peak(aBuv) | QP (aBuv) | Factoms gamy |D0ncs fecter] O Lima o flursiable (deab - tion | QP Mangin (an)
(dB) {dBuv) Heaght (cm)

12.41 -15.47 -15.92 2591 m 2954 | 274100 em | Perp EUT 45.46
13.01 -15.35 -15.76 -25.99 40 2954 | 248100 em | perp EUT 4530
13.56 -14.46 -14.15 -26.05 40 £4.00 8100 cm | Perp EUT 98,15
13.94 -14.72 -14.18 26,10 40 4050 (/100 cm | Perp EUT 54,68
14.31 -14.89 -14.22 26,15 40 2954 | 200100 em | perp EUT 43.76
12.95 -16.26 -16.25 25,98 40 2054 | exi00em | parEUT 4579
13.56 1540 1413 26,05 40 £4.00 | 3167100 em | Par EUT 98,13
14.09 -15.06 -13.50 26,12 40 2054 | 2039100 em | parEUT 43.04
14.59 -14.92 -13.56 26,15 40 2954 | n3e0em | Par EUT 43.1

14.91 -14.14 13,60 26,22 40 2054 [ 113100 em | ParEUT 43.14
1227 -16.11 -15.31 -25.50 40 2954 | 1839100 em | ParGnD 4485
12,83 -15.21 -15.37 2547 40 2954 /100 cm | ParGND 4491
13.23 -15.42 -15.42 -26.01 40 4050 | 3022100 cm | ParGND 55.02
1337 -14.83 -14.58 26,03 40 4050 | 306100 cm | Par GND 5508
14.44 -14.03 -14.71 26,16 40 2954 | 11300 em | ParGnp 4425
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T, .
e Revision 11
e RADIATED EMISSIONS DATA SHEET eison 11
Customer:|3D Systems Corporation Job Reference#:|3D520250714-01
Contact:|Mufeed Yacoub Date:|7/22/2025
DUT:INextDent 300 Temperature (°C):|27
Serial Number:|Di-319 Relative Humidity {%):]30
Voltage/Freq:|120 V 60 Hz Barometric Pressure:|30
Tested by:IRyan Benitez Location:[Hillsboro
Product Standards:|FCC Part 15 Subpart C Intentional Radiators
M/A
Test Standard:JFCC 15225
Pass Compliance 3 1
100
80 B R —_— — — — — —
&0
| |
= 40 |
3
]
= 20
0 4= e —_— I_ —_— — —_— —_—
20 ok dematiet o e e o e
40
12 125 13 13.5 14 14.5 15 15.5 16
MHz

COMMENTS

SIGNATURE

" fz'l £ Lt /-'rf, .
. . R ;-’-_.&’T' A Lnidey
Tags Off; Radio 7; Unit door open; ¥ é
Freq {MHz) Peak (dBuY) QF (dBuV) Factors (dB) Drtance Faclor 'v.”. L.||:|.|:I Turntable (deg) Orienlalion QF Margin (dB)
B {dBuV') Henght (cem)

13.56 4.76 476 26.05 40 £4.00 65%102em | Par GND HH.76

13.86 480 -4.80) -26.09 40 40.50 231%102em | Par GND 45.30

14.61 489 489 -26.1% 40 29.54 315%102em | Par GND 34.43

14.93 -4.93 .93 26.22 40 29.54 203%102cm | Par GND 34.47

13.56 -0.76 -1.01 -26.03 40 £4.00 33102em | Par EUT £5.01

13.83 -1.05 -1.05 -26.09 40 40.50 236%102em | Par EUT 41.55

14.53 -1.13 113 -26.17 40 29.54 1127102em | Par EUT 30.67

14.72 -1.16 -1.16 -26.2 40 29.54 -1°/102cm Par EUT 30.7

12.87 -15.62 -15.62 2597 40 29.54 113%102em | Perp EUT 45.16

13.1 -15.02 -15.65 -26 40 20.54 295102em | Pemp EUT 45.19

13.56 -2.68 -2.68 -26.05 40 8400 1%102em | Perp EUT £6.64

14.25 -2.76 -2.76 -26.14 40 29.54 22%102em | Perp EUT 32.30
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RADIATED EMISSIONS DATA SHEET Revision 11

6302021
Customer:|3D Systems Corporation Job Reference#:|3DS20250714-01
Contact:|Mufeed Yacoub Date:|7/26/2025
DUT:|NextDent 300 Temperature (°C):|27
Serlal Mumber:|Di-319 Relative Humidity (%):]30
Voltage/Freq:| 120 V 60 Hz Barometric Pressura: |30
Tested by:|Ryan Benitez Location:|Hillsboro
Product Standards:|FCC Part 15 Subpart C Intentional Radiators
MIA
Test Standard:|FCC 15.225

Pass Compliance 3 1
100
80 1— —t— - - _ —_ - ——
60
| |
= 40 [
=
7]
= 20
0 4= —1 — l— =T = — =
- . i e i i e bl it b .
=20 v — -
-40
12 125 13 13.5 14 14.5 15 15.5 16
MHz
COMMENTS SIGNATURE
. . | /Y Lniday
Tags On; Radio 7; Unit door open; oy ‘
Feeq (MHE Peak {dBuV aF (B Fac R Dratance Faclor 4 Limal Turntable (deg) i aF Mz dB
rey) || Kl eak (dBpY) AP (dBu'') acLors | ] (dB) (dBuV) Height (emm) Irienlalsom JP Margin (dB)
12.94 -15.17 -15.80 -15.98 40 29.54 1127104 con Par GMD 45.34
13.27 -13.72 -15.84 -26.02 40 40.50 227100 cm Par GMD 36.34
13.56 -14.71 -15.34 -26.05 40 B4.00 158% 10 cm Par GND 9934
14.21 -14.75 -15.17 -26.13 40 29.54 GE 100 cm Par GND 44.71
14.35 -14.36 -14.08 -26.15 40 29.54 256°' 100 cm Par GND 43.62
12.97 -28.03 -27.47 -37.48 40 29.54 J08% 10 cm Par EUT 57.01
13 56 -2 84 -27.51 -37.55 40 B4.00 293% 10 cm Par EUT 111.51
13.77 -26.54 -27.15 -37.58 40 40.50 HE° 100 cm Par EUT 67.65
14.0% -26.27 -26.04 -37.62 40 29.54 =17 100 em Par EUT 55.58
14 3% -26.03 -26.07 -37.65 40 28.54 237100 cm Par EUT 55.61
12,81 -15.65 -16.17 -15.96 40 1954 31591 em | Perp EUT 4571
13.22 -16.05 -15.78 -26.01 40 4050 248100 cm | Perp EUT 36.28
13.56 -13.36 -15.24 -26.05 40 E4.00 237100 cm Perp EUT 9424
14.30 -14.79 -14.E0 -26.135 40 1954 151 em | Perp EUT 44.34
14.7% -14.44 -14.E6 -16.20 40 2954 292°/ 100 cm | Perp EUT 44.40
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Field Strength of Spurious Emissions (Less Than 30
MHz)

Test Description

Testing was done for both configurations: Tags on sequencing with open EUT door and Tags off
sequencing with open EUT door.

A calibrated active loop antenna was maintained 1 meter above the ground plane during testing in
a semi-anechoic test chamber. Testing was done as per ANSI C63.10 with the active loop antenna
in three orthogonal directions while evaluating the EUT on a turntable for 360-degree rotation.

Measurements were made with the required detectors and specified on the data sheets for each
individual point using Quasi-Peak detection.

Test Measurement uncertainties (k=2):

At 3m measured with:

Loop Antenna (9 kHz —30 MHZ).........coooiiiiiii +5.15dB
Sample radiated emissions field strength measurement:

RF Reading from Spectrum Analyzer (dBuV) + Cable Loss Factor (dB) + Antenna Factor
(dB) — Pre-Amplifier Amplification (dB) = Final Radiated Emission Level (dBuV/m).

Measurement uncertainty is not applied to pass/fail criteria.
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Test Equipment

Description | Manufacturer | Model | Serial Last | Cal.
Number Cal. Due

Receiver Agilent E4440A | US40420326 | 2025- | 2026-

06-18 | 06-18

Loop Com-Power | AL- 10160054 2022- | 2027-

Antenna 130R 11-16 | 11-16

Software ETS- Tile N/A N/A N/A

Linsgren 7.6.0.14

Frequency Range Investigated

9 kHz to 30 MHz

AC Power

120 VAC/60 Hz

Configurations Investigated

EUT door open

Modes Investigated

Sequencing with RFID Tags

Sequencing without RFID Tags
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Block Diagram
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RADIATED EMISSIONS DATA SHEET

Revision 11

MHz

COMMENTS SIGNATURE

6/30/2021
Customer:|3D Systems Corporation Job Reference#:|3DS20250714-01
Contact:|Mufeed Yacoub Date:|7/23/2025
DUT:|NextDent 300 Temperature (°C):|27
Serial Number:|Di-319 Relative Humidity (%):]30
Voltage/Freg:]120 V 60 Hz Barometric Pressure:|30
Tested by:JRyan Benitez Location:|Hillsboro
Product Standards:|FCC Part 15 Subpart C Intentional Radiators
N/A
Test Standard:|FCC 15.209
Pass Compliance 3 1
60
oy
50 = ~
40 SN SN
VM \
30 N=_ -
s> 20 W ™M ~
3
g 10 \M‘M‘“
0
-10 }
-20
-30 T
0.001 0.01 0.1 1 10 100

Tags On sequencing; Unit door open; ww M
Perp EUT
) o o L Distance Factor QP Limit Turntable (deg) /| i .
Freq (MHz) Peak (dBmV) QP (dBpv) Factors (dB) (dB) (dBuV) Height (cm) QP Margin (dB)
13.56 -4.45 -10.68 -26.05 40 29.54 0°/100cm 40.22
27.31 -13.25 -13.25 -23.57 40 29.54 0°/100cm| 42.79
Par EUT
§ | . . o Distance Factor QP Limit Turntable (deg) /| . .
Freq (MHz) Peak (dBmV) QP (dBuV) Factors (dB) (@®) (dBV) Height (em) QP Margin (dB)
13.57 -3.87 -3.87 -26.05 40 29.54 0°/100cm| 33.41
27.31 -6.44 -6.44 -23.57 40 29.54 0°/100cm| 35.98
Par GND
§ | . . o Distance Factor QP Limit Turntable (deg) /| 3 .
Freq (MHz) Peak (dBmV) QP (dBpV) Factors (dB) (dB) (dBuv) Height (cm) QP Margin (dB)
13.60 -20.50 -20.50 -26.05 40 29.54 0°/100cm| 50.04
26.88 -21.58 -23.33 -23.57 40 29.54 0°/100cm| 52.87
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RADIATED EMISSIONS DATA SHEET

Revision 11

MHz

COMMENTS SIGNATURE

6/30/2021
Customer:|3D Systems Corporation Job Reference#:[3DS20250714-01
Contact:|Mufeed Yacoub Date:[7/23/2025
DUT:{NextDent 300 Temperature (°C):|27
Serial Number:|Di-319 Relative Humidity (%):|30
Voltage/Freq:]120 V 60 Hz Barometric Pressure:|30
Tested by:|Ryan Benitez Location:|Hillsboro
Product Standards:|FCC Part 15 Subpart C Intentional Radiators
N/A
Test Standard:|FCC 15.209
Pass Compliance 3 1
60
-
50 B e
40 ﬁ\\ SN
30 e, T \
Ray
o M‘I\_\M \I
>
=
T W"f‘r
0
10 |
-20
-30 t
0.001 0.01 0.1 1 10 100

Tags Off sequencing; Unit door open; ?RW M
Perp EUT
§ N - . Distance Factor QP Limit Turntable (deg) /| " .
Freq (MHz) Peak (dBmV) QP (dBuv) Factors (dB) @B) (B Height (cm) QP Margin (dB)
13.56 -0.74 -1.08 -26.05 40 29.54 0°/100cm 30.62
27.48 -3.68 -3.68 -23.57 40 29.54 0°/100cm 33.22
Par EUT
3 - - L Distance Factor QP Limit Turntable (deg) /| 5 \
Freq (MHz) Peak (dBmV) QP (dBpV) Factors (dB) (dB) (4B Height (cm) QP Margin (dB)
13.56 0.32 -0.32 -26.05 40 29.54 0°/100cm 29.86
27.20 2.87 -2.87 -23.57 40 29.54 0°/100cm 32.41
Par GND
3 . . e Distance Factor QP Limit Turntable (deg) / 3 .
Freq (MHz) Peak (dBmV) QP (dBuV) Factors (dB) (dB) (dBuv) Height (cm) QP Margin (dB)
13.56 -7.87 -8.04 -26.05 40 29.54 0°/100cm 37.58
26.91 -10.54 -10.54 -23.57 40 29.54 0°/100cm 40.08
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Field Strength of Spurious Emissions (Greater Than 30
MHz)

Test Description

The client provided the test modes, configurations, and operational settings for the DUT and any
supporting equipment.

The DUT and the AE that is designated to be placed in the measurement area were placed on a
non-conducting tabletop as per ANSI C63.10. The measurement antenna was then placed 3 m
from the closest approach of the DUT/AE system. Any AE that had to be placed outside the
measurement area was set up either outside of the chamber or under the floor, depending on size
and convenience.

The DUT and the AE were operated in the modes specified by the client while the emissions were
measured.

To measure the emissions at the frequency range specified in this report, a preliminary scan was
performed with a linearly polarized antenna while the turntable was rotated 360 degrees and the
antenna mast was raised from 1 meter height to 4 meters in height in both a horizontal polarization
and a vertical polarization. Any emissions that were found to be within 6 dB of the specified limit
were then maximized to find the level that was recorded.

Test Measurement uncertainties (k=2):

Radiated Field strength at 3m measured with:

Hybrid Antenna (30 MHzZ — 1 GHZ).........coiiii 15.48 dB
Sample radiated emissions field strength measurement:

RF Reading from Spectrum Analyzer (dBuV) + Cable Loss Factor (dB) + Antenna Factor
(dB) — Pre-Amplifier Amplification (dB) = Final Radiated Emission Level (dBuV/m).

Measurement uncertainty is not applied to pass/fail criteria.
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Test Equipment

Description | Manufacturer | Model | Serial Last | Cal.
Number Cal. Due

Receiver Agilent E4440A | US40420326 | 2025- | 2026-

06-18 | 06-18

CombiLog | Com-Power |AC-220 | 10030003 2024- | 2026-

Antenna 02-23 | 02-23

Software ETS- Tile N/A N/A N/A

Linsgren 7.6.0.14

Frequency Range Investigated

30 MHz to 1000 MHz

AC Power

120 VAC/60 Hz

Configurations Investigated

EUT door open

Modes Investigated

Sequencing with RFID Tags

Sequencing without RFID Tags
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Block Diagram

] T
- 3m —
Turntable : |

1m to 4m
Spectrum \ EUT| .
Analyzer _II'_ IO.Bm l
| — ————

Ground Plane

Coaxial Cable
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RADIATED EMISSIONS DATA SHEET

Revision 11

6/30/2021
Customer:|3D Systems Corporation Job Reference#:|3DS20250714-01
Contact:|Mufeed Yacoub Date:|7/18/2025
DUT:|NextDent 300 Temperature (°C):|28
Serial Number:|Di-319 Relative Humidity (%):]30
Voltage/Freg:]120 V 60 Hz Barometric Pressure:|30
Tested by:JRyan Benitez Location:|Hillsboro
Product Standards:|FCC Part 15 Subpart C Intentional Radiators
N/A
Test Standard:|FCC Part 15.209
R p m RUN #
Pass Compliance 3 13
— Horizontal Peak —\/etical Peak —Average Limit QP Limit
80
70
60
50 II
2 4 ,_wo@_.
® A )
30
\\ Ij’ W M/
0 =/
10
0
10 100 1000
MHz

COMMENTS SIGNATURE

Production represenitive; product door open; Tags Off; 8 RFID ﬂHW &,@
radios sequentially polling
Horizontal
§ . N . o Peak Limit QP Limit Turntable (deg) /| Peak Margin . .
Freq (MHz) Peak (dBuV) QP (dBuv) Factors (dB) (@B (dBuv) Height (cm) (dB) QP Margin (dB)
30.13 28.61 23.04 23.41 40.00 40.00] 315°/325cm 11.39 16.96
92.18 41.22 36.30] 14.18 43.52 43.52] 315°400cm 2.30 7.22
134.05 38.83 32.43 17.19 43.52 43.52] 127°/400cm 4.69 11.09
396.40 38.67 34.07 22.55 46.02 46.02]  316°100cm 7.35 11.95
721.01 37.47 36.34 29.95 46.02 46.02] 316°175cm 8.55 9.68
960.01 40.81 36.89 34.18 53.98 53.98] 315%126cm) 13.17 17.09
Vertical
§ . N - o Peak Limit QP Limit Turntable (deg) /| Peak Margin . .
Freq (MHz) Peak (dBpLV) QP (dBuv) Factors (dB) (@B (dBuv) Height (cm) B) QP Margin (dB)
30.02 28.96 2343 23.45 40.00 40.00 0°/325cm| 11.04 16.57
132.66 49.74 43.37 17.26 43.52 43.52]  179°/100cm -6.22 0.15
215.25 37.13 32.79 15.01 43.52 43.52 0°/100cm 6.39 10.73
397.38 40.84 37.01 22.61 46.02 46.02 0°/100cm| 5.18 9.01
931.17 40.81 35.79 33.01 46.02 46.02 0°/100cm| 5.21 10.23
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Revision 11
@ RADIATED EMISSIONS DATA SHEET §130/202 1
Customer:]3D Systems Corporation Job Reference#:|3DS20250714-01
Contact:|Mufeed Yacoub Date:|7/18/2025
DUT:|NextDent 300 Temperature (°C):|28
Serial Number:|Di-319 Relative Humidity (%):|30
Voltage/Freq:|120 V 60 Hz Barometric Pressure:|30
Tested by:|Ryan Benitez Location:|Hillsboro
Product Standards:|FCC Part 15 Subpart C Intentional Radiators
N/A
Test Standard:|FCC Part 15.209
R y D 11 2 H
Pass Compliance 3 14
e Horizontal Peak Vertical Peak —— Average Limit e QP Limit
80
70
60
I
3 | [
2 40 A
©
. A
20
Y
10
0
10 100 1000
MHz
COMMENTS NATLE
Production represenitive; product door open; Tags On; 8 RFID W gm@%
radios sequentially polling tags;
Horizontal
§ . N N L Peak Limit QP Limit Turntable (deg) /| Peak Margin " .
Freq (MHz) Peak (dBuv) QP (dBpv) Factors (dB) @BV (@B Height (em) (dB) QP Margin (dB)
30.05 30.32 23.30 23.44 40.00 40.00]  262°325cm 9.68 16.70
67.74 33.14 33.14 11.23 40.00 40.00]  247°/375cm 6.86 6.86
133.23 4375 38.32 17.27 43.52 43.52]  1409400cm -0.23 5.20
397.35 37.78 34.53 22.61 46.02 46.02]  315°%100cm 8.24 11.49
959.99 38.56, 35.79 34.18 46.02 46.02 0°/99cm 7.46 10.23
Vertical
§ . ~ ,\ o Peak Limit QP Limit Turntable (deg) /| Peak Margin ) N
Freq (MHz) Peak (dBuV) QP (dBuVv) Factors (dB) BV (@Biv) Height (cm) (ds) QP Margin (dB)
30.09 29.66 23.34 23.42 40.00 40.00 -1°/282cm 10.34 16.66
66.49 35.60) 31.24 11.10 40.00 40.00]  315°%102cm 4.40 8.76
153.27 48.27 43.27 16.41 43.52 43.52 0°/103cm -4.75 0.25
246.92 40.14 35.24 18.16 46.02 46.02]  379103cm 5.88 10.78
397.28 41.62 36.93 22.61 46.02 46.02 -19131cm 4.40 9.09
926.98 41.24 36.74 32.79 46.02 46.02 -1%/100cm 4.78 9.28
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Duty Cycle Information

Note: Signal On long enough for quasi-peak measurements.

#Atten @ dB

DC Coupled

YBH 1.2 MHz

YBH 1.2 MHz

CHO_ON_Time_2.5sec
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#Htten B dB

0C Coupled

YBW 1.2 MHz

CHO_ON_Time_5sec

4 dBpY #Atten B dB

0C Coupled

B kHz YBH 1.2 MHz Spe
CHO_Time_Between_2.5sec
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#Atten B dB

a Mkrl
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End of Test Report
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